



TEST REPORT

Report No: STSTJ240415B

Report date: 2024-4-15

客户/申请商: 河北光华荣昌汽车部件有限公司

申请商地址: 河北省沧州市黄骅市经济开发区泰山道

产品和测试信息:

名称: LG样板 (黑色)

零件号: /

材质: ASA

产品数量: 2 件

产品接收日期: 2024-4-12

产品测试日期: 2024-4-15

测试判定说明:

Test case does not apply to the test object: 不评判

Test item does meet the requirement.....: 合格

Test item does not meet the requirement...: 不合格

批准: 李波



审核: 陈文浩

Attentions

1. Anyone who have objections to this report should submit a written report within 15 days of the date you receive the report.
2. This test report refer only to the samples tested and the test results are used for applicants to understand the quality of the samples.
3. This test report is invalid without the report seal and connective seal.
4. This test report shall not be partially reproduced, except in full, without written approval of the company. The approved copy should be certified with the report seal and connective seal.
5. Test items with the asterisk '*' are sub-test items.

SUPER AUTOMOTIVE TESTING SERVICES



TEST REPORT

Report No: STSTJ240415B

Report date: 2024-4-15

STSTJ240415B.01

色差

参考规格部分

GB/T 250-2008

测试方法

- 检测标准:
GB/T 250-2008 色牢度试验评定变色用灰色样卡。
- 检测方法:
 - 色差仪进行数据比对;

评判依据

DE<0.8。

实验条件

实验时间	2024年4月15日
实验地点	苏州苏勃检测室
实验人员	汪娟
环境温度/湿度	温度23° 湿度52°

实验仪器设备

序号	设备名称	设备编号	规格型号	厂家	精度	有效期
1	色差仪	SBJC-YQ-05	HP-320H	惠普	0.1	2025/3/22

测试结果

序号	产品名称	标准值	实测值	判定结果	备注
1	ASA卡框	DE<0.8	0.56	合格	满足要求



TEST REPORT

Report No: STSTJ240415B

Report date:2024-4-15

STSTJ240415B.01

色差 (续)

参考规格部分

GB/T 250-2008

测试图例

